domi

outdoor living

6.5'x4.2' TOOL STORAGE SHED
MODEL#: LGCF1550

ASSEMBLY MANUAL

1]
il
I

|

Missing part?Damaged?Contact us via emali at



Pre-assembly

(U : :
ﬁ‘ 1.Two or more people are required 2.You will need one or more
o4 for assembly. stepladders.

3. Wearing protective gloves is

recommended. 4.You may need a safety hat.

5.Please use a Phillips screw driver. 6.For ease of construction, you
may need a drill.

/)
5 “\\ e
2

7.You may need a safety goggle. 8.Do not fully tighten screws prior
to complete assembly.

Warning & Attention

-Try to assemble this product on the flat ground, otherwise it is difficult to
carry out;

-1t would be much easier to assemble the product with three or more
people;

-After assembly, please check whether all screws are tightened, to prevent
parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.



79. 06"

2008mm

g

15650-00

00




916 ——\
A1&D e —
[ — —
' 915
| 316 g D1&2
A2&D
A3&D — /
915
a o D2@
916 AGD
& D&D
1207
A5 ] g i
E ] 1214
v J c@
ATGD A
nE : <
893,5
B1&D 1250 FG&D
| - D
893,5
B2&D F1IG
1 E = il
893,5
B3&D 1283 @
n: 7 0, i .
893,5
B4&D 1005 1@
1 E = 3 4
2
e 85@ 1005 GZ@
B7&2 B8&D B&d G5&D G6&D
) ) 7T B 0 |
1608,5 D 887 3D
i. a—x r—s .i '-_' e o o ° |
1 C1&d H4&
!. i — _! 7L <]
1609 c2&@ 1149 H5 @D
~ 36D C4GD H7 6 Y& Zx1®




1608

1608
1608

=

579

M4&D

T/

379

M5G&D

)

K

S79

M6G&D

2&D NI N%)

1010

K3&2

1010

K22

1010

K1G2

579

M7GD

379

M8&D

-

M10G&D

M4x6 2# &70)

() 4x10 1# K156
(m
(m

M4x8 34 &30

(mmw- O 4x20 4# B
>

ST4.2x22 # &8

m § @ M4x8 8# &8

o> () O 4x12 9# 4D

¥

M4x8 10# &2

(- (7) 4x16 12# 28

1582

- O

M &2
]
]
1582 MZ@

1582 M3@

U

—







A5x2)

A4xD

A3xD

A7X2) {}m@ 1# x24)

=

A4

AS

A2

AS

A1

1

A7

A2/A3

A2/A3

A1/A4

1#

1#

1#

®

|
1#

|
1#

1L




M6—8pcs
(= mm(®
(= mm(®
(= mm ) ®
(— um ) @
(— mm( @
(—mm () @
(— mm @
(— () @




oo () 1# x12)
Jmi§eD 3# &

:

=5
|l e S
&
1E
S e S
© —
(&)
<
® =




1# x14
o () O O X O

H56d) o ()

NGe2

Jx2

’C@

J2

O#

HS

J2

O#

HS




—H3® (mji® 3# xd
2 H4 x2)

{}mm@% o X

3# 3#
LI

H4

05

o#




Jx2

J1&D

J2 & w0 14 <5

Repeat the above procedures to assemble 2 part #J on side wall.

o#

H3/H4/H5

J/J1/d2

A

H3/H4/H5

il
AN

J/J1/d2




B3xD o o B4x?D ' B5x2

e 2 B B - ) 124 12

Plastic Gaskets

Firstly, connect part #B1 and

part #B2;

—~—_— Secondly, insert part #B7&B8
* | on the inside of part #B1/B2

= —— with screws 12# and gaskets

as shown in .

B4 Insert part #B7 on the inside
of part #B3/B4 with screws
12# and gaskets as shown in

@.




@mm©<12#© 04@

4‘ You can also install the top frame on each wall separately.




B1/B2/B5

@

h <qI1lf

|

§ &
§ 4
§

T
RS Hll‘

¢L\ :
T
=z

o )

1# x4

fm § §8 3# xD




] E&X2

11

m 9> 3#XB)

= D&b










- K22 5/ Zx {km@w @WZ#@ @mmwb#@

2# 2# \ 2# 2#
=e0)
K3 D K1
3 \’_'T@ ®
=20 :
i} K2 ?T:GD K2 i}
1# @ 1#
. 1D m
=50
K1 1 K3
1D
24 21 21 24
G1/G2 24 K1/K3

. E e
LDWDZ ®
@

44

44
z Z

K1/K2/K3| K1/K2/K3




1P ey 2418

tm § @ 3# &8

F 3# @3#




DF@ | 6562 - eex2 o @ 3% B




-  MIGD BE———— M&D @m@@ 2# %12
M &D pE——3 M5&D

¢ 1 M2&D fe——— Mo P 10# x12
M4 M4 M4
| @
24 24| [2#
10#
M1 M M2 M M1
M5
2#(|  [[2#||2# 104 ©
10M
24# 2#|[2#
M6 M6

. 8 M4/M5/Mé 2 - @
M14@2# [E @2# - Zﬁ‘j;MZ

H




1 M1&D
I M3&D

yE————13 M8&D

MOXD M10XD @M@m#@

4 O

10# x12

fum

|
TEe————1 M7&2

M &D




fe.°°Yed fwio 8# &8

_— =
%% %%
— = sy,
—— I T

|
|
I
i




Open the door: insert the key, rotate 180° counterclockwise, and rotate the handle
counterclockwise to open the door.

Lock the door: close the door, insert the key, rotate the handle clockwise, then rotate
the key 180° clockwise and pull the key out.

T S
e W]




outdoor living

RESOPT COMFORT IN YONR
OWN BACKYARD

Thanks for your purchase.

At domi outdoor living, we believe in our products.
That’s why we provide a 12-month warranty and
friendly, easy-to-reach after-sales service.So if you
have any questions about our product and assembly-

,please feel free to contact us.We will be here for you.

email:domiservice0l@outlook.com

Please tell us your order ID when contact.

Attach photos of damaged part for instant reply.

© Copyright 2019-2022 Kozyard LLC. | All Rights Reserved.



